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Applicant:

Address:

ZhongShan FengXing Commodity Manufactory Ltd.

Floors 1-6, Building 2, No. 11, Kejian Street,Fusha Town,Zhongshan City, Guangdong
Province, China

The following sample(s) and sample information was/were submitted and identified by client as:

Sample Name:
Model:
Sample Description:

Manufacturer:

Manufacturer Address:

Labeled Age Grade:

Requested Age Grade:

Tested Age Grade:
Receiving Date:
Test Period:

Add Information:

Test Summary:

Inflatable Water Park, Inflatable Bouncer
SL2238,S5L2233,S5L5517,SL2230,PL2107,PL2412,5L.2490,SL.2495,5L.2528
Refer to Appendix A

ZhongShan FengXing Commodity Manufactory Ltd.

Floors 1-6, Building 2, No. 11, Kejian Street,Fusha Town,Zhongshan City, Guangdong
Province, China

3-10 Years

3Y-10Y

3y-10Y

11-Dec-2024, 20-Dec-2024

11-Dec-2024 - 30-Dec-2024

This report replaces the original report STSGZ2412113079E and the original report is
invalid.

# Test Item(s) Conclusion
ASTM F963-23

! Mechanical and Physical Properties PASS

> ASTM F9§3-23 /16 CFR 1500.44 PASS
Flammability

3 ASTM F963-23 PASS
Toxicology

* % k %k % %k k %k % % % % * x * xPlease refer to the following page for detailed results * x % * % % * % * % % * % * % % * % *

Mark Mai

(Technical Director)

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.

Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.
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# Test Iltem(s) Conclusion
4 | 16 CFR 1307 Phthalates PASS
5| Load Gontent () PASS
6 CPSIA H.R. 4040 Sec. 108 PASS
Phthalates (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP)
/ %Zimg -Isbglgﬁgrsciﬁl.dlgr? 's products PASS
Result:
1. ASTM F963-23 Mechanical and Physical Properties PASS
Clause Parameter Results
4 Safety Requirements
4.1 Material Quality Pass
4.3.7 Stuffing Materials NA
4.4 Electrical / Thermal Energy* NA
4.5 Sound-Producing Toys NA
4.6 Small Objects Pass
4.7 Accessible Edges Pass
4.8 Projections NA
4.9 Accessible Points Pass
4.10 Wires or Rods NA
4.1 Nails and Fasteners NA
4.12 Plastic Film NA
4.13 Folding Mechanisms and Hinges NA
4.14 Cords, Straps, and Elastics NA

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless

approved by the company in writing.

Guangzhou Depuhua Test Services Co. Ltd.
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Report No.: STSGZ2412113079E-V1 Date: 8-Feb-2025 Page 3 of 18
4.15 Stability and Over-Load Requirements Pass
4.16 Confined Spaces NA
4.17 Wheels, Tires, and Axles NA
4.18 Holes, Clearance, and Accessibility of Mechanisms NA
4.19 Simulated Protective Devices NA
4.20 Pacifiers NA
4.21 Projectile Toys Pass
4.22 Teethers and Teething Toys NA
4.23 Rattles NA
4.24 Squeeze Toys NA
4.25 Battery-Operated Toys NA
4.26 Toys Intended to be Attached to a Crib or Playpen NA
4.27 Stuffed and Beanbag-Type Toys NA
4.28 Stroller and Carriage Toys NA
4.29 Art Materials NA
4.30 Toy Gun Marking NA
4.31 Balloons NA
4.32 Certain Toys with Nearly Spherical Ends NA
4.33 Marbles NA
4.34 Balls Pass
4.35 Pompoms NA
4.36 Hemispheric-Shaped Objects NA
4.37 Yo Yo Elastic Tether Toys* NA
4.38 Magnets NA

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
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4.39 Jaw Entrapments in Handles and Steering Wheels NA
4.40 Expanding Materials* NA
4.41 Toy Chests NA
5 Labeling Requirements
5.1 Federal Government Requirements Pass
5.2 Age Grading Labeling Pass
5.3 Safety Labeling Requirements Pass
54 Aquatic Toys NA
5.5 Crib and Playpen Toys NA
5.6 Mobiles NA
5.7 Stroller and Carriage Toys NA
5.8 Toys Intended to be Assembled by an Adult NA
5.9 Simulated Protective Devices NA
5.10 Toys with Functional Sharp Edges or Points NA
5.11 Small Objects, Small Balls, Marbles, and Balloons Pass
5.12 Art Materials NA
5.13 Electric Toys NA
5.14 Battery-operated Toys NA
5.15 Promotional Materials Pass
5.16 Magnets NA
6 Instructional Literature
6.1 Definition and Description Pass
6.2 Crib and Playpen Toys NA
6.3 Mobiles NA

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
approved by the company in writing.
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6.4 Toys Intended to be Assembled by an Adult NA

6.5 Battery-Operated Toys NA

6.6 Battery-powered Ride-on Toys NA

6.7 Toys in Contact with Food NA

6.8 Toy Chests NA

7 Producer’s Markings Pass

8 Test Methods

8.5 Normal Use Testing Pass

8.6 Abuse Testing Pass

8.7 Impact Tests Pass

8.8 Torque Tests for Removal of Components Pass

8.9 Tension Tests for Removal of Components Pass

8.10 Compression Tests Pass

Remark(s): (a)NA = Not Applicable

(6T resuts of Tracking 1abe St refr o re 7t om -

2. ASTM F963-23 /16 CFR 1500.44 Flammability PASS
Clause Parameter Results

4.2 Flammability Pass
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3. ASTM F963-23 Clause 4.3:Toxicology-- Clause 4.3.5 Heavy Elements
3.1 Heavy Elements-- Clause 4.3.5.2 Toy Substrate Materials(Total Lead content)
CPSC-CH-E1002-08.3 (Non-metal Substrate), determined by AAS
Results ..
Limit MDL
Test ltem(s) (mglkg) (mglkg)
1+2+3 4+5+6 7+8+9
Lead (Pb) N.D. N.D. N.D. 100 10
Conclusion PASS PASS PASS - -
Remark(s): (a) mg/kg: milligram per kilogram
(b) N.D.: Not detected (result is less than MDL)
(c) MDL: Method detected limit
3.2 Heavy Elements-- Clause 4.3.5.2 Toy Substrate Materials(Soluble Migrated Elements)
ASTM F963-23, determined by ICP-OES
Results ..
Limit MDL
Test Iltem(s) (mglkg) (mglkg)
1 2 3 4 5
1 Antimony (Sb) N.D. N.D. N.D. N.D. N.D. 60 5
2 Arsenic (As) N.D. N.D. N.D. N.D. N.D. 25 2
3 Barium (Ba) N.D. N.D. N.D. N.D. N.D. 1000 5
4 Cadmium (Cd) N.D. N.D. N.D. N.D. N.D. 75 5
5 Chromium (Cr) N.D. N.D. N.D. N.D. N.D. 60 5
6 Lead (Pb) N.D. N.D. N.D. N.D. N.D. 90 5
7 Mercury (Hg) N.D. N.D. N.D. N.D. N.D. 60 5
8 Selenium (Se) N.D. N.D. N.D. N.D. N.D. 500 5
Conclusion PASS PASS PASS PASS PASS - -
Results .
Limit MDL
Test Item(s) (mg/kg) (mg/kg)
6 7 8 9
1 Antimony (Sb) N.D. N.D. N.D. N.D. 60 5
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Arsenic (As) N.D. N.D. N.D. N.D. 25 2
Barium (Ba) N.D. N.D. N.D. N.D. 1000 5
Cadmium (Cd) N.D. N.D. N.D. N.D. 75 5
Chromium (Cr) N.D. N.D. N.D. N.D. 60 5
Lead (Pb) N.D. N.D. N.D. N.D. 90 5
Mercury (Hg) N.D. N.D. N.D. N.D. 60 5
Selenium (Se) N.D. N.D. N.D. N.D. 500 5
Conclusion PASS PASS PASS PASS - -
Remark(s): (a) mg/kg: milligram per kilogram
(b) N.D.: Not detected (result is less than MDL)
(c) MDL: Method detected limit
3.3 ASTMF963-23 Clause 4.3.8 Phthalates — (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP)
CPSC-CH-C1001-09.4, Solvent extract and determined by GC/MS
Results
Test Item(s) Limit (%) | MDL (%)
1+2+3 4+5+6 7+8+9
1 |DIBP | Qxeuy phialate N.D. N.D. N.D. 0.1 0.005
2 | DBP D orhalate N.D. N.D. N.D. 0.1 0.005
3 | DPENP | 2iibenylphthalate N.D. N.D. N.D. 0.1 0.005
4 | DHEXP | 2iyhexy! pninalate N.D. N.D. N.D. 0.1 0.005
5 |BBP Doy ipthalate N.D. N.D. N.D. 0.1 0.005
6 | DEHP | 2ehyihexyphihalate N.D. N.D. N.D. 0.1 0.005
Dicycphexyl
7 | DCHP Phthalate N.D. N.D. N.D. 0.1 0.005
CAS# 84-61-7
8 |DINP | Roponipntolae N.D. N.D. N.D. 0.1 0.005
Conclusion PASS PASS PASS - -

Remark(s): (a) N.D.: Not detected (result is less than MDL)
(b) MDL: Method detected limit

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
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4. 16 CFR 1307 Phthalates - (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP)
CPSC-CH-C1001-09.4, Solvent extract and determined by GC/MS
Results
Test Item(s) Limit (%) | MDL (%)
1+2+3 4+5+6 7+8+9
1 | DIBP | Qiopul phihalate N.D. N.D. N.D. 0.1 0.005
2 | DBP e alots N.D. N.D. N.D. 0.1 0.005
3 | DPENP | Zaabony poatate N.D. N.D. N.D. 0.1 0.005
4 | DHEXP | Qigho pnnalate N.D. N.D. N.D. 0.1 0.005
5 |BBP By eapnngldte N.D. N.D. N.D. 0.1 0.005
6 | DEHP | Jegynexyeniaiate N.D. N.D. N.D. 0.1 0.005
Dicycphexyl
7 DCHP Phthalate N.D. N.D. N.D. 0.1 0.005
CASH# 84-61-7
8 |DINP | 2isononviphihclate N.D. N.D. N.D. 0.1 0.005
Conclusion PASS PASS PASS - -
Remark(s): (a) N.D.: Not detected (result is less than MDL)
(b) MDL: Method detected limit
5. CPSIA H.R. 4040 Sec. 101 Lead Content (Pb)
CPSC-CH-E1002-08.3 (Non-metal Substrate), determined by AAS
Results .
Test ltem(s) (rt;;:::;) (rrg;)l:;g)
1+2+3 4+5+6 7+8+9
1 Lead (Pb) N.D. N.D. N.D. 100 10
Conclusion PASS PASS PASS - -

Remark(s): (a) mg/kg: milligram per kilogram
(b) N.D.: Not detected (result is less than MDL)
(c) MDL: Method detected limit

This report is issued by the company in accordance with the requirements of the "Conditions of Issuance of Test Reports" printed in the attached page.
Unless otherwise stated, the results presented in this report only apply to the samples tested this time. Partial reproduction of this report is not allowed unless
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6. CPSIA H.R. 4040 Sec. 108 Phthalates — (DIBP, DBP, DPENP, DHEXP, BBP, DEHP, DCHP, DINP)

CPSC-CH-C1001-09.4, Solvent extract and determined by GC/MS

Results
Test Item(s) Limit (%) | MDL (%)
1+2+3 4+5+6 7+8+9
1 | DIBP | Qiopul phihalate N.D. N.D. N.D. 0.1 0.005
2 | DBP e alots N.D. N.D. N.D. 0.1 0.005
3 | DPENP | Zaabony poatate N.D. N.D. N.D. 0.1 0.005
4 | DHEXP | Qigho pnnalate N.D. N.D. N.D. 0.1 0.005
5 |BBP By eapnngldte N.D. N.D. N.D. 0.1 0.005
6 | DEHP | Jegynexyeniaiate N.D. N.D. N.D. 0.1 0.005
Dicycphexyl
7 | DCHP Phthalate N.D. N.D. N.D. 0.1 0.005
CAS# 84-61-7
8 |DINP | 2isononviphihclate N.D. N.D. N.D. 0.1 0.005
Conclusion PASS PASS PASS - -
Remark(s): (a) N.D.: Not detected (result is less than MDL)
(b) MDL: Method detected limit
7. Tracking labels for children 's products
CPSIA H.R. 4040 Sec. 103
Test Item Standard/Clause Criteria Judgement
A permanent and distinguishing mark or code on the
product and its packaging, to the extent practicable,
Tracking labels CPSIA H.R. 4040 allows the manufacturer and purchaser to ascertain the

for children 's Sec '10'3 name of the manufacturer or private labeler, location and PASS

products ) date of production of the product. Verified the Presence

only. The accuracy of tracking labeler on the tracking
label will not be verified.

Remark(s): This item is not included in CNAS accreditation scope.
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Material List:

Material # Sample Description / Position
1 Dark yellow fabric with white waterproofer
2 Yellow fabric with white waterproofer
3 Orange fabric with white waterproofer
4 Red fabric with white waterproofer
5 Green fabric with white waterproofer
6 Dark blue fabric with white waterproofer
7 Blue fabric with white waterproofer
8 Pale blue fabric with white waterproofer
9 White fabric with white waterproofer

Remark(s): The test material point is selected by client,the chemical test conclusions in the report only apply to the test material.
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Product Photo
Appendix A
Sample Name Model Sample Description

Inflatable Water Park including 1 pcs carrying bag, 4 pcs repair patches, 8 pcs
Inflatable Water Park SL2238 water park stakes, 1 pcs inflatable basketball, 6 pcs Target balls, 1 pcs hose

assembly kit.

Inflatable Water Park including 1 pcs carrying bag, 4 pcs repair patches, 8 pcs
Inflatable Water Park SL2233 water park stakes, 1 pcs inflatable basketball, 1 pcs inflatable football, 1 pcs hose

assembly kit.

Inflatable Water Park including 1 pcs carrying bag, 4 pcs repair patches, 7 pcs
Inflatable Water Park SL5517 water park stakes, 1 pcs inflatable basketball, 1 pcs inflatable football, 1 pcs hose

assembly kit.

Inflatable Water Park including 1 pcs carrying bag, 4 pcs repair patches, 8 pcs
Inflatable Water Park SL2230 water park stakes, 1 pcs inflatable basketball, 6 pcs target balls, 6 pcs rings, 1 pcs

hose assembly Kkit.
Inflatable Bouncer including 1 pcs carrying bag, 4 pcs repair patches, 8 pcs

Inflatable Bouncer PL2107 bouncer stakes, 1 pcs inflatable basketball,6 pcs inflatable target balls, 50 pcs ball
pits.
Inflatable Bouncer PL2412 Inflatable Bouncer including 1 pcs carrying bag, 4 pcs repair patches, 8 pcs

bouncer stakes, 1 pcs inflatable basketball,6 pcs target balls, 50 pcs ball pits.
Inflatable Water Park including 1 pcs carrying bag, 4 pcs repair patches, 8 pcs
Inflatable Water Park SL2490 water park stakes, 2 pcs inflatable basketballs, 6 pcs target balls, 50 pcs ball pits, 1
pcs hose assembly kit.

Inflatable Water Park including 1 pcs carrying bag, 4 pcs repair patches, 8 pcs

Inflatabledféater Park SL2495 water park stakes, 4 pcs rings, 1 pcs hose assembly Kit.
Inflatable Water Park including 1 pcs carrying bag, 4 pcs repair patches, 8 pcs
Inflatable Water Park SL2528 water park stakes, 1 pcs inflatable basketball, 1 pcs inflatable football, 1 pcs hose
assembly kit.
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Statement
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The information as listed on the first page of this test report was all provided by the client except the sample from, date received, test
period, test results and test conclusion. The client shall be responsible for the representativeness of sample and authenticity of materials,
for which STS shall bear no responsibilities.
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The judgment method of determining the conformity in this test report is according to the measured value without considering the risk
caused by uncertainty, unless otherwise clearly stipulated in special agreement, standard or specification. The client shall assume the
risk caused by the judgment method, and STS shall not bear related responsibilities.

AR 3 TEAt e N2 T R RIS 3R, RS AN MR, AR B AR S .
The test report is effective only with both signature and specialized stamp. Without written approval of STS, this report can’t be
reproduced in full or in part.

A PR T PRGN 5 SRASORT IR b B 5T, RN 2 B8 B E bR A AR IR 5 AN A 2 AT AEIEWIE R, TRl gl . 28R, o
FEAE I BB R R S — YA G R, AR S0 3 AR IR M 28 U AN LA .

This test data is only responsible for the tested sample. The data and results provided by the report without CMA accreditation are not to
prove to the society, and STS is not responsible for any economic and legal responsibility for the use of the test data, the direct or indirect
losses resulting from the use of the test and all legal consequences.
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The underlined test item in the report is out of the scope of CMA accreditation. The test result only used for client's requirement, scientific
researching ,teaching or internal quality control.

L WA A el 4 o U TR A
For other statements, please refer to the footer of the report.
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Conditions of Issuance of Test Reports
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All samples and goods are accepted by the Guangzhou Depuhua Test Services Co., Ltd. (the "Company") solely for testing and reporting
in accordance with the following terms and conditions. The company provides its services on the basis that such terms and conditions
constitute express agreement between the Company and any person, firm or company requesting its services (the "Clients").
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Any report issued by Company as a result of this application for testing services (the "Report") shall be issued in confidence to the
Clients and the Report will be strictly treated as such by the Company. It may not be reproduced either in its entirety or in part and it may
not be used for advertising or other unauthorized purposes without the written consent of the Company. The Clients to whom the Report
is issued may, however, show or send it. or a certified copy thereof prepared by the Company to its customer, supplier or other persons
directly concerned. The Company will not, without the consent of the Clients, enter into any discussion or correspondence with any third
party concerning the contents of the Report, unless required by the relevant governmental authorities, laws or court order.
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The Company shall not be called or be liable to be called to give evidence or testimony on the Report in a court of law without its prior
written consent, unless required by the relevant governmental authorities, laws or court orders.
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The Report refers only to the tested sample (Sample information is provided by customer) and does not apply to the bulk, unless the
sampling has been carried out by the Company and is stated as such in the Report.
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In the event of the improper use of the report as determined by the Company, the Company reserves the right to withdraw it, and to
adopt any other additional remedies which may be appropriate.

AR TSR AT WA I AR A, i DR 5 A BEAE A o A A R EAT 3 I A
Samples submitted for testing are accepted on the understanding that the Report issued cannot form the basis of, or be the instrument
for, any legal action against the Company.
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The Company will not be liable for or accept responsibility for any loss or damage however arising from the use of information contained
in any of its Reports or in any communication whatsoever about its said tests or investigations.
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Clients wishing to use the Report in court proceedings or arbitration shall inform the Company to that effect prior to submitting the sample
for testing.
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Subject to the variable length of retention time for test data and report stored hereinto as otherwise specifically required by individual
accreditation authorities, the Company will only keep the supporting test data and information of the test report for a period of ten years.
The data and information will be disposed of after the aforementioned retention period has elapsed. Under no circumstances shall we
provide any data and information which has been disposed of after retention period. Under no circumstances shall we be liable for
damage of any kind, including (but not limited to) compensatory damages, lost profits, lost data, or any form of special, incidental, indirect,
consequential or punitive damages of any kind, whether based on breach of contract of warranty, tort (including negligence), product
liability or otherwise, even if we are informed in advance of the possibility of such damages.

T A2 RAC SR T I B 5 http://www.dphtl.com/#E . U075t — 5 A WIS A RS IR, H S AR TR
Issuance records of the Report are available on the internet at http://www.dphtl.com/ Further enquiry of validity or verification of the
Report should be addressed to the company.



